
 

International Hydrogen Ramp-up Programme – H2Uppp 

Feasibility Study for 1000 tons per 
day Green Ammonia Production 
Plant in India 



International Hydrogen Ramp-up Programme – H2Uppp  

   

2 

 

  



International Hydrogen Ramp-up Programme – H2Uppp  

   

3 

 

  

As a federally owned enterprise, GIZ supports the German Government in achieving its objectives in the field of international 
cooperation for sustainable development. 
 
Published by: 
Deutsche Gesellschaft für  
Internationale Zusammenarbeit (GIZ) GmbH 
 
Registered offices  
Bonn and Eschborn, Germany 
 
Friedrich-Ebert-Allee 32 + 36 
53113 Bonn, Deutschland 
T  +49 228 44 60-0  
F  +49 228 44 60-17 66 
 
Dag-Hammarskjöld-Weg 1-5 
[...]
400 kV switchyard will be controlled from the SCADA through a dedicated Video Display Unit (VDU) or HMI in the 

switchyard control room that provides an interface to control the system through mimic screens. An additional VDU will be 

provided in the main plant control room also. 

 

All the I/Os will be terminated in a marshalling panel / remote I/O panel located in the switchyard control room. Sequence 

event recording / status of breakers & fault reporting shall be indicated in the SCADA system. 

 

The complete MV and LV electrical system of the power plant shall be controlled and monitored from the plant DCS system. 

The controls for the following shall be through mimic screens in the VDU. A backup control panel is also envisaged. 

 

Critical signals, Analog signals, Status alarms and controls of all switchgears shall be extended to DCS. All the I/Os of plant 

auxiliary systems shall be terminated in a marshalling / remote I/O panel. Sequence event recording / status of breakers & 

fault reporting of 33 kV, 6.6 KV, 415 V distribution system, 220 V D.C system, 230 V UPS etc. shall be indicated in the Plant 

DCS. Separate mimic screens shall be provided for 33 KV, 6.6 KV and 415 V system. Control of all motors shall be from 

DCS only. 

 

2.1.5 Protection Philosophy 

The protection scheme for the electrical system will ensure reliable and speedy isolation of the faulty equipment from the 

system as well as protect the system from external faults to prevent damage to the plant. 



International Hydrogen Ramp-up Programme – H2Uppp  

   

37 

 

 

For protection of equipment against abnormal system conditions, adequate protective devices will be installed in the respective 

switchgear and/or control and relay panels. Proper discrimination and selectivity shall be provided to isolate only the faulty 

elements, keeping the healthy part of the system in service.  

 

All protection relays will be numerical microprocessor based with IEC 61850 Communication Protocol with Ethernet port 

except Anti pumping, Trip circuit supervision, Master trip Lock out, Fuse failure and synchronous check relays.  
 
The total protection system can be classified broadly as-  
 

• Protection for 400 kV switchyard with 400 KV grid transformers.  

• Protection of Auxiliary Transformers and MV switchgear.  

• Protection of power plant auxiliary equipment circuits. 

The major electrical equipment will be provided with the following critical protections -  

 

Generator Protection 

• Differential protection - generator winding   

• Over voltage protection 

• 100% stator earth fault protection 

• Reverse power protection 

• Negative phase sequence current protection 

• Field failure protection 

• Rotor earth fault protection 

• Generator overload protection 

• Overall differential protection for generator  

• Generator under frequency/ over frequency protection 

• Local breaker back-up protection 

• Backup impedance protection 

• Low forward power protection 

• Pole slipping protection. 

• Winding temperature protection 

• Standby stator earth fault protection 

• VT fuse failure protection 

• Interturn fault protection 

• Dead machine protection 

• Loss of field protection 

 

Power Transformer 

• Differential protection 

• Restricted Earth Fault protection for LV winding 

• Over current protection on HV side & LV side 

• Backup Earth fault protection 

• Buchholz protection 

• Oil/winding temperature protection 

• Pressure Relief valve 

• OLTC surge relay protection. 



International Hydrogen Ramp-up Programme – H2Uppp  

   

38 

 

 

LV transformers 

• Over current protection (IDMTL & instantaneous) 

• Earth fault Protection 

• LV side Backup Earth fault protection 

• Buchholz protection 

• Oil/winding temperature protection 

6.6kV Motors 

Multifunction motor protection relay having flexibility to accommodate following protections: 

• Differential protection (for motors rated 1000 kW and above) 

• Thermal overload protection 

• Instantaneous over current and definite time - over current protection 

• Earth fault protection 

• Single phase and phase unbalance protection 

• R.T.Ds. for winding/bearing temperature protection (for motors rated 1000 kW and above) 

• Locked rotor Protection 

2.1.6 Power and Control Cables 

33/6.6kV cables will be of stranded aluminium/copper conductor with heavy duty XLPE insulated, each core screened on 

conductor as well as on insulation, colour coded, extruded bedding, extruded PVC inner sheathed, armoured, and overall 

FRLS PVC sheathed. The cables will be suitable for unearthed systems.  

 

LV power cables will be 1100 V grade with stranded aluminium/copper conductor, XLPE/PVC insulated, extruded PVC 

inner sheathed, armoured, and overall FRLS PVC sheathed. Control cables will be multicore 1100 V grade, PVC insulated, 

PVC inner sheathed armoured and overall FRLS PVC sheathed with 2.5 mm stranded copper conductors. The cables will 

conform to the relevant Indian/IEC standards in general with the following special, FRLS properties for the outer sheath. 

Cables used in hazardous locations will comply with IEC 60332. 

 

2.1.7 Illumination System 

The plant lighting system includes the – 

- normal AC lighting (70% of total lighting) 

- emergency AC lighting (30% of the total AC lighting fed from emergency UPS). 

- Escape system (lighting fittings with integral batteries or DC/UPS supply)  

Lighting feeders shall be provided with lighting transformers of voltage ratio 1:1 to reduce the fault level. For general 

illumination, LED fixtures are taken into consideration. This lighting shall be energised from 3-phase, 4-wire, 415 V main 

lighting distribution boards fed from suitably rated lighting transformers.  

 

These MLDBs shall feed lighting panels for each individual area/room. The average illumination levels for the lighting system 

design shall follow OISD guidelines. 

2.1.8 Grounding and Lightning Protection 

The plant grounding system will be designed as per the requirements of IEEE-80/IEEE 142/IS-3043/IEC:62305. The earth 

mat of the station shall be designed such that the total ground impedance does not exceed 1.0 ohm.  

 

The plant and switchyard shall be equipped with lightning protection. Lightning Protection Level LPL 1 of IEC62305 will be 

provided. Lightning protection conductors located on the top of the structures shall be connected to the ground loop 



International Hydrogen Ramp-up Programme – H2Uppp  

   

39 

 

surrounding the structures with down conductors as per the provisions contained in the latest issues of Indian Electricity 

Rules and IS 2309. 

 

Electrical insulating mats / flooring will be provided for all electrical switchgear to protect operators from electric shock. 

 

2.2 Electrolytic Hydrogen Production 

Refer to section 2.1 on Broad Design Concept 

 

2.3 Process and cooling water provision & storage 

Refer to section 2.1 on Broad Design Concept 

2.3.1 General system description 

Bore well water from underground Aquifers is the source of water for Saline Water Treatment plant. Saline water will be 

treated through a series of processes like Chlorination, Coagulation, Flocculation, Clarification, Multigrade Filtration, 

Activated Carbon Filtration (ACF), Ultrafiltration (UF) and Two Pass Reverse Osmosis (RO) system, Mixed Bed Ion 

Exchange system (MB) to produce Demineralised water required for production of green Hydrogen and as make-up in the 

steam cycle system.  

2.3.2 Proposed technology for demineralised water production 

Reverse Osmosis (RO) technology followed by Mixed Bed Ion Exchange is proposed for Demineralised water production 

due to the following reasons- 
1) No need for Thermal Energy Source (such as low-pressure steam) 

2) Low capital cost 

3) Requires only Electrical energy. 

2.3.3 Battery limits 

Bore well Water Supply 
to Saline water 
treatment Plant 

From new Bore well water Intake pumping station to Stilling 
chamber which is located inside the Desalination plant 

Desalinated water New Brackish RO Product Water storage tank 

Demineralised water New DM water Storage tank 

Dirty Backwash water from UF 
and Activated carbon filter 

Disposed along with RO Reject water into the salt pans which is 
located 5 km from the proposed site 

Neutralized Chemical waste 
from RO System 

Into the new neutralization pit and from where it will be pumped into 
salt pans which are ~5 km from the proposed site 

Brine (RO Reject) discharge Into the salt pans which are ~5 km from the proposed site 

All chemicals Chemical storage house or yard inside the boundary of Saline Water 
Treatment Plant 

 
  



International Hydrogen Ramp-up Programme – H2Uppp  

   

40 

 

2.3.4 Saline water treatment plant design basis 

Flow Data: 

Demineralised water production rate: 130 m3/hr  

Bore well Water Quality: 

 

Sl. No Units of Measurement Parameters Value 

1 Degree Centigrade Temp 24-35 

2 mg/l TDS 50000-60000 

Desalinated Water Quality Requirement - DM Feed Water Production: 

Parameter Unit of measurement Value 

TDS mg / l < 10 

Demineralised Water Quality Requirement - Green Hydrogen Production: 

Parameter Unit of measurement Value 

pH  5.5-8 

Chlorides mg/l < 2 

Turbidity NTU < 1 

 

2.3.5 Basic description & design basis - pretreatment system 

Pre-chlorinated bore well water will be pumped from the Intake pumping station to pretreatment system through bore well 

water intake pumps.  

 

Pre-treatment system comprises of Lamella Clarifiers, Multi grade Filters, Activated Carbon filters and Ultra-filtration system. 

Saline water will pass through lamella clarifiers for the removal of suspended solids and turbidity present. 

 

The clarified water will pass through Multigrade Filters and Activated carbon filters for the removal of Turbidity, Colour, and 

dissolved organics and then through Ultrafiltration system for the removal of residual colloidal solids and silt particles present 

in it. The filtered water from Ultrafiltration system will be stored in a filtered water storage tank. Backwash waste generated 

from Ultra filtration system will be sent to salt pans along with RO reject which is located 5 km from the proposed site. 

 

2.3.6 Flow data 

• Feed flow to Pre-Treatment System: 482 m3/hr 

• Clarified water from Lamella clarifier: 468 m3 /hr 

• Filtered water flow from ACF Filter: 459 m3/hr 

• Filtered water flow from Ultrafiltration system: 422 m3/hr 

 

Feed water Quality to Pre-treatment System: 

Parameter Unit of measurement Value 

TSS mg/lit 150 

Silt Density Index >5 

Appearance Turbid 

Turbidity NTU 100 

Dissolved Organics Present 

 
  



International Hydrogen Ramp-up Programme – H2Uppp  

   

41 

 

Clarified water Quality from Lamella Clarifier: 

Parameter Unit of measurement Value 

TSS mg/lit < 15 

Turbidity NTU 20-30 

 

Filtered water Quality from Activated Carbon Filter: 

Parameter Unit of measurement Value 

TSS mg/lit 5 

Turbidity NTU 2 

Dissolved Organics Traces 

 

Filtered water quality at the outlet Ultrafiltration system: 

Parameter Unit of measurement Value 

TSS mg/lit < 1 

Turbidity NTU 0.1-0.2 

SDI < 3 

2.3.7 Basic description & design basis - Reverse Osmosis System and Mixed Bed Ion Exchange 

system 

Filtered water from the Ultrafiltration system stored in UF water tanks will be pumped to Reverse Osmosis System (RO) 

membranes to remove the dissolved solids. 

 

RO system is a Two Pass System in which RO product water from First Pass RO will be fed into the Second Pass RO 

 

First Pass RO system will have the Recovery of 35%-40% and the TDS of First Pass RO will be in the range of 350-600 

mg/lit. This product water will be supplied as feed for the Second Pass RO. 

 

Second Pass RO system will have the Recovery of 85-90% and the TDS of Second Pass RO will be less than 10 mg/ lit. This 

product water will be pumped into the Mixed Bed Ion Exchange unit Demineralized water where all the cations and anions 

present in the water will be removed by adsorption process. Demineralized water from Mixed Bed Ion Exchange column will 

be stored in Demineralized water storage tanks from where it will be distributed to the various users.  

 

Refer flow diagram - FCE-20522173-ME-DWG-PFD-3591-005 for details. 

 

2.3.8 Description basis for Reverse Osmosis System and Mixed Bed Ion Exchange system 
Flow data: 
 

• Feed flow to RO system First Pass: 422 m3/hr 

• Product water flow from RO System First Pass: 148 m3/hr 

• Reject water flow from RO System First Pass: 274 m3/hr 

• Feed flow to RO system Second Pass: 148 m3/hr 

• Product water flow from RO System Second Pass: 133 m3/hr 

• Reject flow from RO system Second pass: 15 m3/hr 

• Demineralised water from Mixed Bed Exchanger: 130 m3/hr 
 
Feed water quality to Reverse Osmosis System-First Pass: 
 

Parameter Unit of measurement Value 

TDS mg/l 50000-60000 

 
 
 



International Hydrogen Ramp-up Programme – H2Uppp  

   

42 

 

Reverse Osmosis System (RO Product water Quality)-First Pass: 
 

Parameter Unit of measurement Value 

TDS mg/l 350-600 

 
Feed water quality to Reverse Osmosis System-Second Pass: 
 

Parameter Unit of measurement Value 

TDS mg/l 350-600 

 
Reverse Osmosis System (RO Product water Quality)-Second Pass: 
 

Parameter Unit of measurement Value 

TDS mg/l < 10 

Demineralised water quality from Mixed bed Ion Exchange column: 
 

Parameter Unit of measurement Value 

PH  5.5-8 

Chlorides mg/l < 2 

Turbidity NTU < 1 

 
The water from the Mixed Bed units will be stored in two storage tanks that will have a total storage capacity adequate to meet 
the demineralized water requirements of 24 hours. The tanks will be constructed in carbon steel material and the internal 
surfaces will be lined with Epoxy to prevent corrosion. Considering the overall operating range of the Ammonia plant (100% 
to 25%), transfer pumps (3W+1S) will be provided to supply Demineralized water to the electrolysers and the steam water 
cycle. 

 

2.3.9 Liquid & solid wastes generated in the plant 
The overall liquid waste generated by the Desalination & Demineralised plant is ~8120 m3/day with the break-up as shown 
in the table below. 
 
 

Table 3: Liquid waste generated in Saline water Treatment Plant 

Liquid waste generated in Saline water Treatment Plant 

Parameters Reject flow 

from RO  

Dirty backwash from 

MGF filters 

Dirty Backwash from 

ACF Filters 

Dirty Backwash 

from UF system 

Flow- m3/hr 274  -  - 37 

Flow-

m3/day 

6576 444 216 880 

TDS-mg/lit 95454 60000 60000 60000 

TDS -

kg/day 

627699 26661 12932 52783 

TSS -mg/lit 0.5 185 155 54 

TSS-Kg/day 3 82 33 48 

 
The overall solid wastes generated in the plant is about 740 m3/day as shown in the table below. 
 
 
 
 
 
 



International Hydrogen Ramp-up Programme – H2Uppp  

   

43 

 

Table 4: Sludge Generation from saline water Treatment plant 

Sludge Generation from saline water Treatment plant 

Parameters Sludge flow 

from Lamella 

clarifier 

Thickened sludge 

from Gravity 

thickener 

Supernatant 

from Gravity 

Thickener 

Dewatered 

sludge from 

Centrifuge 

Supernatant 

from 

Centrifuge 

Flow- 

m3/hr 

14 2 13 1 4 

Flow-

m3/day 

347 46 301 6 39 

TSS -mg/lit 4515 30900 520 214000 1791 

TSS-

Kgs/day 

1567 1410 157 1340 71 

 

2.4 Emergency backup battery storage system 

The emergency Power requirement of the plant is estimated as shown in table below – 

 

Table 5: Emergency power requirement (at Ammonia plant) 

Emergency power requirements  

Sr.no. Section Power 

(kW) 

Remarks 

 Ammonia & ASU plant   

1 Syngas compressor barring gear  15  

2 ASU plant air compressor barring gear 15  

3 Ammonia transfer pump 17 1 transfer pump in operation 

4 Ammonia Storage Boil off Gas refrigeration system 100  

 Power plant   

1 STG turning gear 25  

2 STG radiator coolers  30 During an emergency, about 20% 

of normal power will be required  
Balance of Plant   

1 Instrument Air Compressor 100 One (1) no. 750 Nm3/h capacity 

air compressor 

2 Closed loop cooling water pump 250 Unit pump of 2000 m3/h capacity 

3 Radiator cooler fans 450 Two (2) fans in operation 

4 Liquid Nitrogen storage –Gasification for Utility 

Nitrogen 

2  

5 Flare system 5  

6 UPS (AC/DC) Power supply 213  

7 Local Control panel power supply 50  

8 Motor operated valves in the plant 10  

9 Fire and Gas leakage monitor system 22  

10 Emergency area and control room lighting 50  

  Total power required, kW 1354  



International Hydrogen Ramp-up Programme – H2Uppp  

   

44 

 

Power requirement of approx. 1500KW will be considered for sizing of the emergency backup system. 
Among the battery storage options, Lithium-ion battery technology can be considered due to fast response and high specific 
power. However, such a system is advantageous when the duration of disruption is limited to a few hours. 
 
In the event of a longer outage (say greater than 2 hours) in the transmission system, DG sets using environmentally friendly 
fuels such as biodiesel can be considered.   
 

Table 6:Emergency power requirement (at Ammonia storage terminal) 

Emergency power requirements  

Sr.no. Section Power 

(kW) 

Remarks 

 Storage Terminal   

1 Refrigeration Compressor  450  

2 BOG compressor 150  

3 Ship loading pump 30 1 loading pump in operation 

4 Miscellaneous 70 Emergency lighting, HVAC, etc.  
Total power required, kW 700  

 

2.5 Air Separation Unit (ASU) 

2.5.1.1 Cryogenic Air Separation Process 

 

A 48 TPH capacity cryogenic air separation unit (single train) is envisaged for the plant. There are several steps in the cryogenic 

process of air separation.  

The first step is filtering, compressing, and cooling. The incoming air will be compressed to 12 bar and the compressed air 

cooled resulting in condensation of most of the water vapour from the incoming air. The condensed water vapour is removed 

as the air passes through a series of inter stage coolers plus an after cooler following the final stage of compression. 

 

The second step involves the removal of impurities but not limited to, residual water vapour, and carbon dioxide (CO2). These 

components will be removed in molecular sieve units to meet the product quality specifications, and prior to air entering the 

distillation portion of the plant.  

 

The third step is additional heat transfer against product and waste gas streams to bring the air stream to the cryogenic 

temperature of (-) 185°C. This cooling will take place in brazed aluminium heat exchangers which allow the exchange of heat 

between the incoming air feed and cold product and waste gas streams leaving the separation process.  During the heat 

exchange, the leaving gas streams are warmed to close to the ambient air temperature.  Recovering refrigeration from the 

gaseous product streams and waste stream will minimize the amount of refrigeration to be produced by the plant. Cold 

temperatures needed for cryogenic distillation are created by a refrigeration process which includes expansion of one or more 

elevated pressure process streams. 

 

The fourth step is the process of distillation which separates the air into the desired products. To make oxygen, the distillation 

system will use two distillation columns in series, called the high- and low-pressure columns.  Nitrogen will leave the top of 

each distillation column while oxygen will leave from the bottom.  Impure oxygen produced in the initial (higher pressure) 

column will be further purified in the second, lower pressure column. Argon has a boiling point close to that of oxygen and 

preferentially stays with the oxygen. If high pure oxygen is needed, then argon must be removed. Since Oxygen will not be 

recovered, Argon removal is not required in the process.  Waste streams which emerge from the air separation columns are 

routed back through the front-end heat exchangers.  As they are warmed to near-ambient temperature, they chill the incoming 